

C04681 (A) F0467-CLM

CERTIFICATE OF COMPLIANCE TEST REPORT

FORM REV A 11/09

MADE IN THE U.S.A.

Nº 64949

CUSTOMER NAME WENCOR WEST

PART NO. MS51958-64* REV 1

PURCHASE ORDER NO. SLOEAAA

INTERNAL ROUTING NO. 16984

QUANTITY THIRTEEN THOUSAND SEVEN HUNDRED

MATERIAL/SPECIFICATION 173 302 HQ CARPENTER 739776

DATE 7/27/2010

CONFORMS TO THE PROCUREMENT SPECIFICATIONS OF:

FF-S-92B

DFARS 252.225-701.4 ALT 1

OTHER MECHANICAL TEST DATA

☒ MEET MAGNETIC PERMEABILITY
REQUIREMENTS OF FF-S-92B AND MIL-I-17214B

 PARTS ARE FREE FROM MERCURY CONTAMINATION.
VISUAL AND DIMENSIONAL INSPECTION SATISFACTORY

FINISH

 MEETS PASSIVATION REQUIREMENTS QQ-P-35
PER AMS 2700C

INSPECTED TO: ANSI/ASQ Z1.4 LEVEL 2

 ADDITIONALLY, AN ANSI/ASQ Z 1.4 SAMPLE OF THE
FINISHED FASTENERS WERE TESTED IN ACCORDANCE WITH
APPLICABLE SPECIFICATIONS. SAMPLE PARTS AND THE TEST DATA
ARE IN OUR RECORDS RETENTION AREA AS OBJECTIVE EVIDENCE
AND WILL BE HELD AS REQUIRED.

CRESCENT MANUFACTURING OPERATING, CO.



Cage Code #63020

 700 George Washington Turnpike, Burlington, CT 06013, U.S.A.
Telephone: (860) 673-2591 Fax: (860) 673-5973

 WENCOR LLC
RECEIVED
AUG 03 2010

PHYSICAL PROPERTIES

TENSILE STRENGTH HARDNESS SCALE

1) 2227.3 LB T	1)
2) 2191.7 LB T	2)
3) 2149.9 LB T	3)
4) 2218.6 LB T	4)
5) 2302.0 LB T	5)
6)	6)
7)	7)
8)	8)

OTHER TESTING: